INSTRUCTION MANUAL

Specifications
Overall Length (with Canopy): 690 mm

Mg
e RE (Sf8%) 1690 mn

Main Rotation Diameter: 738 ~ 808 mm

FheZEEEE 738 ~ 808 mm

Main blade length: 315 ~ 360 mm

FieERE:315 ~ 360 mm

Overall Height: 230 mm

HEEE:230 mm

Overall Width: 190 mm

HESERE:190 mm

Tail Blade Length: 62 mm

EheEERRE:62 mn

Tail Rotation Diameter: 164 mm

EhieE B EE: 164 mm

Flight duration: 3~4 minutes (3D flight)

AEITHFRE :3~45388 (3DFRAT)

Power system (recommended):

BN R (RRE)

ESC: Minimum 40A ESC

1. BA40ALL FWE 7RSS

LiPo battery (max size: 34 x 34 x 110mm):

2. $BELE S (110x34x34mm) K BB E3H4%

3S 11.1V 2000~2300mAh (3400~4000kV BL motor)

11.1V 3S 2000~2300mAh (3&#3400~4000 KV [l F55E)

6S 22.2V 1000~1400mAh (1300~1800kV BL motor)

22.2V 6S 1000~1400mAh (@ #1300~1800 KV fHEfIFE5E)

Total weight: 465g +3% (kit with canopy,
w/o all electronics, blades and batteries.)

EECEE: 4659 +3% (TEEHIETFRMBELE)

We recommend downloading and using the latest manual
from Official GAUI website’s download area.

This product is for a radio controlled (RC) helicopter.
Improper operation, maintenance or assembly can
potentially cause a RC helicopter to pose a danger

to persons or objects including but not limited to

the possibility of causing serious physical injury and
even death.

ARG GAUl EXIEEN TEHETE

Y fEFR RV F -

FELEERELNEANK  TERRE  RENEHEE
AR REEAER E I A BB EYMER Ik o B4F -
BETRREENABEEHRESEEZRTAIAIRENME -

il

© 2013 MADE IN TAIWAN



Preface / Liability Disclaimer

Motor assembly

s/ REEH BEE P.17
. Tail case assembly
Academy of Model Aeronautics (AMA -
d (AMA) R P.18
Main shaft mounts assembly Tail boom assembly
FahtRAE% P1 EEHEE P.21
Frame assembly Support rods assembly
LT P.3 XFEMEE P.23
Main gear assembly Tail push rod assembly
Feafgii%k P9 Eh/FEE P.24
Main rotor grip assembly Electronics installation
FreEeRHEE P11 ETEKE P.26
Canopy post assembly Mini Servo Installation
RS A% P.16 RfrERMEEZE P.27
j f / Ar;;;iy;iubricant Apply ;;eneral thread lock. AppIyAB glue
REATREREE® -  —ARELEERE {EFAABREE

1.5mm Hexagon
screwdriver

2.0mm Hexagon
screwdriver

Phillips screwdriver

1.5mm NAIBHEF 2.0mm SN BIRFRIEEF IR T
Needle-nosed pliers Diagonal cutting plier Ball Link Plier
= O bk

High Strength Tape
SHERNBERSE

FBL system
Feagis

Transmitter & Receiver
(6 channel +)
ANEPLL LU & B A

4
A4

CCPM Mini servo x3pcs
CCPM{&]BRHx 318

&

Tail Specialized Servo x1pc

EfefaBRiEx 1B

AB glue
ABREEE|

Lubricant
one-way bearing grease

iR / B mahEch

HERBMATRIFRT:
110x34x34mm (3S & 6S)

®

Appl)} —general thread lock.
Tighten screw and apply
thread lock.

— L SR
SR ERD LB

(1]

Assembly package
HEHERRRE

App];/ anaerobic adhesive.

EREHEREE -

#000000

K5 TR
Code Spare Part Number
f Spare part number )
%#*4%}5
#216000
R+ M2x4 X3 pcs BnE
size specs. Quantity
4.0
(o
FLER~TE
L Geometric dimensions )

Hix / ZBEIRE

Index / Notices

\ X




Thank you for purchasing GAUI RC Helicopter from Tai Shih Hobby Corporation (TSH).

We hope you will enjoy the joy of flight.

In order to understand full assembly sequences, this instruction manual show the assembly

information of this model, even though some elements might be supplied as pre-assembled.

Please refer to manual whenever carrying out maintenance or regl_aging parts.

SR BRI LY GAUI TRITES - Tl s DR S R THUSEE

By | BLeR(l P AR R 5 %?Wﬁﬁ%%#aﬁﬁ%m#*W A E KR MtES

EPEEAIRIRASEEH  [FINF - T 2RI B BB G -

QAUTION This radio controlled RC Helicopter is not a toy.

2L ERERRITSETEA ©

SAFETY PRECAUTIONS

This kit includes some pre-assembled components. Please check for any loose screws

and tighten them before you proceed with assembly.

You are responsible for assembly, safe operation, maintenance, inspection

and adjustment of the model.

Before beginning assembly, please read these instructions thoroughly.

Check all parts. If you find any defective or missing parts, contact your local dealer or

TSH distributor.

Before you proceed to RC Helicopter activity, please check and follow thoroughly related

regulation of aero modeling in your country/region.

S Lt e - ) )

i PR A S T A SE AV ER R - AEEITRASE AT - FE Tl be e iE e TH SRR 1 By

Fi 5 m?i‘ﬁ\iﬁﬁ (ERIEEN

“ﬁ WIS EENE O B PR - Lo iRl - (R - I Bl -
%@*ﬁﬁm @W%ﬁﬁEﬂTEm@%m’mﬁ%am&ﬂfiﬁéﬁm#ﬁﬁﬁﬁﬁﬁo

fhkﬁé?ﬁﬁh R St IR f B 7 S & PR A A AHRR TR -

Disclaimer

This product is for a radio controlled (RC) Helicopter.

Improper operation, maintenance or assembly can potentially cause a RC Helicopter to

pose a danger to persons or objects including but not limited to the possibility of causing

serious physical injury and even death.

Moving components can present a hazard to operators, and anyone or anything that could

be in the flying area of the RC Helicopter.

Under no circumstance should a minor be allowed to operate this RC Helicopter without the

approval, monitor and direction of his parent or legal guardian who takes full responsibility for

all of the minor's actions.

This product is intended for being operated by experienced mature RC Helicopter

pilots under controlled safety conditions and on locations properly authorized and setup for safe

flying and away from other people.

Do not operate an RC Helicopter within the vicinity of residences, trees, electrical power lines

during inclement weather or near crowds of people.

The manufacturer and/or its distributors assume no responsibility or liability whatsoever for any

damages including but not limited to ones generated by incidental or consequential damages.

The operator of the RC Helicopter assumes all responsibility and liability that result from the

correct or incorrect operation of the RC Helicopter .

TR .

AR e IELEPER R T 78 o

NERHRE - REEGEAHE ﬁT%%ﬁL%%ﬁ%ﬁﬁ%ﬁﬂAEYE%mkth°@E’

B BRI B A B Af e B 5 5 L 22 SR LY A RETE: -

FrAa IR EhERF ] RES R BRI ERY B T ﬁk&mkééﬁﬂﬁ%MEﬁATW nEE AR

*WE%A%%Eﬁﬁkmé%ﬂﬁ%ﬁﬁklﬁmb%kﬁﬂa’ITV%%TE?T%LH

PRI E R PR ke ARES ;Hxiﬁmﬁékﬁﬁtﬁﬁiﬁﬁﬁé Syan .

%T%%%%ﬁ”i%ﬁé?ﬁﬁ% JEZEPRRIGE ~ RAEACERE « JRZEgE - A - B
=

é%ﬁﬁ%fgﬁﬁ%TﬁF%ﬁm% HEEE N RRNEARSCE SR T E

) I:I E °

K%mﬁﬁ%%EﬁﬁE%%ﬁmTEﬁ%&ﬁmﬁ%ﬁﬁﬁﬁﬁiﬁ .

ﬁ?m—mﬁﬁakﬁﬁ@Tﬁ%lﬁ SO MR R B N I PRy B B B

fHEE - PREE - MEBELRIEEEIRI TS

/ Preface / Liability Disclaimer s / REEH




The Academy of Model Aeronautics (AMA) is a national organization representing
modelers in the United States.

Please refer to the National Model Aircraft safety code from AMA Member Manual for
details: http://www.modelaircraft.org/files/memanual.pdf

Partially reprinted rules that are especially pertinent for Radio Controlled flight:

RADIO CONTROL

1. All pilots shall avoid flying models over unprotected people.

2. 1 will complete a successful radio equipment ground-range check in accordance with the
manufacturer’'s recommendations before the first flight of a new or repaired aircraft.

3.At all flying sites a safety line or linesmust be established,infront of which all
flying takes place.

Only personnel associated with flying the model aircraft are allowed at or in front of the
safety line. Inthe case of air shows or demonstrations a straight safety line must be
established.

An area away from the safety line must be maintained for spectators. Intentional flying
behind the safety line is prohibited (see AMA Document #706 for Recommended Field
Layout).

4. | willoperate my model aircraft using only radio-control frequencies currently allowed by the
Federal Communications Commission (FCC). Only individuals properly licensed by the
FCC are authorized to operate equipment on Amateur Band frequencies.

5. lwill not knowingly operate my model aircraft within three (3) miles of any pre-existingflying
site withoutafrequency-managementagreement. (See AMA Document #922 for Testing for
RF Interference. See AMA Document#923 for Frequency Management Agreement.)

6.With the exception of events flown under official AMA Competition Regulations rules,
excluding takeoff and landing, no powered model may be flown outdoors closer than 25 feet
to any individual, except for the pilot and the Pilot’s helper(s) located at the flight line.

7.Under no circumstances may a pilot or other person touch a model aircraft in flight while
it is still under power, except to divert it from striking an individual. This does not apply to
model aircraft flown indoors.

8.Radio-controlled night flying requires a lighting system that provides the pilot with a clear
view of the model’s attitude and orientation at all times.

9.The operator of a radio-controlled model aircraft shall control it duringthe entireflight,
maintaining visual contactwithoutenhancement other than by corrective lenses that are
prescribed for the pilot. First-Person View (FPV) flying may only be conducted in accordance
with the procedures outlined in AMA Document #550.

These special codes and appropriate documents may be obtained either from the
AMA Web site at www.modelaircraft.org or by contacting AMA.

Academy of Model Aeronautics 5161 East Memorial Drive Muncie, IN 47302

Tel.: (765) 287-1256

Fax: (765) 289-4248

Academy of Model Aeronautics (AMA) \




@2Xx5

Bearing
6x13x5 =

Bearing
6x13x5

Bearing
2x5x2.5

s Bearing
6x13x5

¥
.¥a

-8

#842005 #821605 #216127
M2x5  x2pcs| 22X5 X3 pcs #216125 #216135
(o #803733 #805111

© [
/ Main shaft mounts assembly FamtRiase P.1




Recommended ball head screw
installation distance.

EAIRERR R ETRR] -

2x5

#821608 #821605 #884001
2 2x8 x6 pcs | F2X5 x4 pcs| N2x4 x3 pcs
(i (s © 6 216253

pP.2 FEhfAESE Main shaft mounts assembly \ ,




#821608
F2x8 X6 pcs

(s #216252

/ Frame assembly Hesm s P.3




Remove the battery slider plate and
assemble back with instruction on P.26.

HRHH Tt BRI AC S P. 26485 -

#821605

Z2x5 x5 pcs
(s #216139| | #216133

P.4 KeRgEZE Frame assembly \ ,




#821608
2x8 x3 pcs

(Fr #216129

/ Frame assembly PR P.5




#821605 #821608 Confirm assembled frame is 90° degree to
level surface (not twisted)

22x5 x5 pcs | F2X8 x9 pcs =78 i T 7 2 900
(i (s B +216251

P.6 KeaEESE Frame assembly \ ,




#821608
22x8 X2 pcs

(o #216147

/ Frame assembly jeag s P7




M2x12
@ 2x8

\
Insert @2x8 and M2x12 screws thru the side
frames and boom clamp but do not tighten yet,
wait until step in P.22 where the boom in installed
and adjusted before tightening these screws.
5 2 2x8ERM2x 1 2 Z2 @B Ad (AU AR T $H A B 38 AE
IHEGP. 22M R BT — U SHEETE -

#821608 #842012
22x8 x8 pcs | M2x12 x1 pcs
(F © [ #216141| |@|#216151

P.8 HeREAESE Frame assembly \ ,




Adjust with different washers and double check smooth operation of the main gear assembly
B E AR R EE LUk RE e R e i IEs -

" <\Washer

W10.2x13.5x0.1

Counter threaded (you should
assemble the two part from the
usual opposite direction).

W HEMEA

*Important: Use CLEANING NAPHTHA or
Alcohol to remove the protective oil from the
One Way Sleeve & Hub BEFORE assembly.
Customer should take great care in assembling
the two parts together and not forcefully

(it will damage the threads making the part
unusable).

When handled with care, the two parts should be able to be assembled together just by hand, no tool
needed at the beginning.

Use tool to do the final tightening when the hubis all the way to the bottom.

Notice ample anaerobic glue should be used on both the Hub and the One Way Sleeve, excess glue
wiped off after sitting for 1 hour.

The assembled part needs at least 24hours to dry and cure before use.
ERRTHIAR Lims3 K B RIMEHEA AR - EEAANMIREBER LS R ERRE
HHA IR - WHERREAZRE @ ME /SR ERREZBIEFE 24/ B8 7 rIEERRIT -

#842004 #832240 #216351 #216338
M2x4  xapcs|M2x4 xapcs #216182 #216111
= ® i #216114 | |@|#216181

/ Main gear assembly FrafgiasE P.9




W6.2x7.6X0.5—>> =" ==
W6.2X7.6X0.1—>» < =

See P.22 installation of tail boom, adjust
with washer(s), lift up the main gear/shaft
/rotor head assembly to adjust , confirm
proper mesh between crown gear and tail
transmission gear.

AP 2EABHEER  @ERBEREE

i b 42 58 3R EE - FERD AR B IR S IR

M2.5x12

(6 |
#0R7213 #884003
M2.5x12  x1 pcs|N2.5x5 x1 pcs

(T [ ©

Top: longer distance to the notch

FHEEROEREH

FEECRORER
EET

to the notch w

#216201| |@)(#216338

P.10 FEEii%E Main gear assembly \ ,




Make sure M2.6x6 screw is secured with glue and tightened with moderate/proper force.

Do not over-tighten screw and strip it or it may become a flight safety risk.

1. Odne caﬂ use in priority the included W5x9x0.2 washers on both side of the rotor head / blade grips to
adjust the gap.

2. If there is still gap, one can use in addition W5.1x7.0.12 washer for further adjustment of gap problem.
Notice the sequence and placement of these adjustment washers.

2. GxOIRAAEATEE E IS S5 - A ATIEE LB R R - BT R -
1. B i A I 9T M2x8

{65 PO W5 0x0. 2 = @,_\
FER)ZHE RS A o

2. ANREIBE T B BEA
W5. 1x7x0. 1255% o

@ Orlniﬂ Bearing

W5x9x0 2 5y i 0

8vs. lx9xl 1
W, 1x7x0.12

Bearing
5x9x3 g

O % A @
‘ W2.6x8x1 \
Thrust Bearing _ ' M2.6x6
5x10x4 N\ 5\ T N
h__\‘l. t . o)
Bigger innerrace  Smaller inner race
et PIAEER/)\ .
) 805102
#216339| (@@ #216171
#842034 #842008 #805114 #216123
x2 pes| M2x8 x1 pcs #216102| () #216202
© [Jmi © [Jmmd #883552| | #216101

/ Main rotor grip assembly FhrEEoaasE P11




Short ball M2X3:2

head screw

Long ball

head screw 4|

%
4 %
=
F2x3.5
#832232 #216104
M2x3.2  x4pcs|@2x3.5  x3pcs #805116
@ i I #216340| |E)|#216104
P.12 FhegEsaras Main rotor head assembly \ ,




W2x3.5x0.5

Bearing

2x5x2.5

Very important to tighten
M2.6x12 screw.
FE 5 SEERM2. 5x 1 20844 o

#842010 #0R7213 #884003
M2x10 x4 pcs|M2.5x12  x1 pcs| N2.5x5 x1 pcs #805111 #216107

© [ J—m #216341 #803735

/ Main Rotor Head Assembly FrEEsEiEsE P.13




Different ball head installation on grip lever affects flight response,
adjust position according to pilot own preference.
However the same position must be selected for both grip levers.

TEMBKBEMNESHERITHNERE @ FREAZKAZREENNUE -
MfEE e AR RAVIREATE R E -

#803735 #216342

P.14 FhegEsaras Main rotor head assembly

\,




L -}

2l P N
T T

1. Assemble the 3 CCPM ball links and clip onto place.
1. #BZE3FACCPMAAR A0 E -

#803735 #216342

/ Main rotor head assembly FhEEEoEsasE P.15




M2x10

Use Hex wrench from the tools pack to
tighten M2x10 screw.

Al A AC {4 B M RYLBUAR T SHFIM2x 1 OBZ#k o

#216145 #216137

#821608 #835505
22x8 x2 pcs| M2x10 X2 pcs
P.16 fleE 2 AEAAgE Canopy post assembly

\ X




pictured below.
TR

When installing the pinion
confirm the position of pinion/ main gear as

REEZEUENTE -

T

Gear Ratios
R {EENLL
9T 14.55:1:4.69
10T 13.10:1:4.69
11T 11.90:1:4.69
12T 10.91:1:4.69
13T 10.07:1:4.69

One can use a small strip of paper to
adjust the pinion / main gear mesh to be
around 0.1mm.

AIEFA 1 ARAVE A B2

AR EPRA0. Tmm o

#842004

M2x4 x4 pcs
(i

#842018 #842029
M3x5 _,x2 pcs| M3x3 X2 pcs
, 20
(©) (m O W #216110

X /

Motor assembly

P.17




Bearing
7x11x3

M2x3.2

Bearing
7x11x3

Use Hex wrench from the tools pack to
tighten M2x2 screw.

A& A EC 14 B A AIL BUAR T SERAM2 X 28845 o

#842004 #835502 #832232 #216185

M2x4  x2 pes|M2x2 x1pes|M2x3.2  x2 pes #805112 #216186

(o o © (i #216119 | |§|#805115
P.18 e Tail case assembly \ ,




Make sure M2.6x6 screw is secured with glue and tightened with moderate/proper force.
Do not over-tighten screw and strip it or it may become a flight safety risk.

M2xSEZHhEAEFEE LB ILEE $HEE - TrIREHLUR RS IR =18 - RERITZ 2t -

Tighten properly
P2x2.95x3.1 M2x8 screws
8- & 5 SEERND XU o

Y

W5.1x7x0.7

Bearing
5x8x2.5

Thrust Bearing
< 3x6x2.8
4/W3 1x4.6x0.6

“— Bearing 3x6x2.5

g ¢
n_/ 4/W2x3.5/x_Q.§\
~@ Q&

0>

Bigger —7 f \ |

INNer race Smaller iner race

PIREIA PRIESE )\ M2x5

.

#216117
#842005 #842008 #216341 #805103

M2x5 x2 pcs| M2x8 X2 pcs #805107| || #216115
o © [fommi #216339 #805113

/ Tail case assembly =2 P.19




Tighten properly
M2x8 screws

B E THERM2 X B

% o

.K Bearing

3x6x2.5

ﬂ M
__ M2.6x3.7 .
\
Notch to tighten M3x3 screw Exm
sz
il
/14 /15|
#842008 #842029
M2x8 x2 pcs| M3x3 x1 pcs
8.0 @ m
#842014 #216143
M2x14  x1pes\M2.6x3.7 x2pes #216341 #805107
© [Frmmmmms O #883552| |({@|#216143
P.20 Eruthge Tail case assembly \ ,




Bearing
5x10x4

Adjust position of collar so it won't interfere with the screw securing
the Tail Gear Case / tail Boom.

Insert Retainer collars on both ends of the TT/adapter end then
secure with the 2pc set screws (use loctite glue on the screws).

A EIERE A Ml U S R 18 SHER L A BRHM3X3 -

1. Use the green anaerobic Loctite on both the torque tube and adapter end before assembly.

Same with the bearing and torque tube, use green anaerobic Loctite to secure.24hours cure time needed.

2.Prior to installing the torque tube inside the boom,you can put some lubricants on the O-rings to
decrease friction against the wall of the tail boom.

1. R EREBY S E8)Eh D I TR

2. B ASEIBHORSAIEISIBE L2 iR - RSB - 4216209

% %
( 16 ] ( 17 ] #216184| | #216206
#842029 #216183 #216204
M3x3 x4 pcs #805115 | |[E)|#805104
o i #216205| () #216208

/ Tail boom assembly EEEgE P.21




Coordinate with P.8 about installation of tail boom and
tightening @2x8 and M2x12 locking screw.

BCEP. 8HHEE E B4 HER D2x8IFFIRHAM2X 1 238 A1 R#H ©

Use adjustment washers to avoid screw interfering with

the torque tube collar.

ABRREERREMTLEER -

-8

(~ ][]

#216254

#216161

Qi(14
=== W2x5x0.5
/ ;M
=
W ‘F
D2x5
717 |V18 ]
#821605 #821614
B2x5 x1 pcs | B2x14 X2 pcs
#842009 #216208
M2x10  x2 pes|W2x5X0.5 x2 pcs #216210
© [ mi © | #216131
pP.22 JE =T Tail boom assembly

\,




Use AB glue to glue together the support ends and tail support rod.

{EFABRE HIRE & 1 -

716 |{17 )18

#821605 #821608 #821614
B2x5 x2 pcs|D2x8 x5 pcs |B2x14 x3 pcs
5.0 8.0 14.0

#216211

#216254

Support rods assembly

X5 /

IFARHAL

P.23




il ML il

<&—servo horn
k%

716 |/17 |

Cut excess

#842008 #842018
M2x8 x2 pcs | M3x5 x4 pcs
© [t (©) (fmi
#842005 #884001 #821605
M2x5 x2 pes | N2x4 x1 pcs| @2X5 x1 pcs #216150
© [Jit ) (s #216210| |} #803735
P.24 EHuifie Tail push rod assembly \ ,




After installation of the tail push rod, double check all the parts are leveled as depicted above.
RREBIRFTME » BRI EENLE -

/ Tail push rod assembly e L S

P.25




[#]
[#]

o

(= e

2

"/ Il-aﬂ
f

Use high strength

tapes to secure battery to the battery sllder plate.

AcEP. MEASEIMERBEEE S -

#842035
M3x19 X2 pcs

19.0

© | — i

#810003

N3x5.5L  x2 pcs

o

#216139

P.26 BRAEE

Electronics installation

\,




Insert the battery slider plate into the battery mount,
make sure it is inserted all the way and clips
(secured) into place.

A EE TRV E B IRAEE A EMIBER » FEEHEA
ERERBTE®RE ©

Battery mount clip
on this location

RHRE R

FI

/ Mini Servo Installation

AR ERGETE K

P.27




GAUI

www.gaui.com.tw
E-mail: gaui@gaui.com.tw
TEL: +886-2-86305567
FAX: +886-2-26105567

No0.118, Ren’ai Rd., Bali Dist., 'l'i"

New Taipei City 249, Taiwan ©2013 MADE IN TAIWAN



	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32

